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MEDICAL METHODS OF ABORTION



CONTRAINDICATIONS:

HB<8g%

Suspected/confirmed ectopic 

or undiagnosed adnexal mass

Uncontrolled hypertension 

>160/110mmHg

Heart disease: Angina, valvular ht

ds,arrythmias which can lead to sudden 

cardiac arrest.

Hypersensitivity to Mifepristine, Misoprostol

Renal, liver & respiratory disease (except asthma),Inheriated

porphyrias, Chr adrenal insufficiency,uncontrolled seizures, on 

long term corticosteroid use,





VISIT DRUGS

DAY 1 200 mg Mifepristone oral; 

• Anti D 50 mcg, if Rh negative (give 300 

mcg if 50mcg not available)

DAY 3 400 mcg Misoprostol (two tablets of 200 

mcg each) sublingual/ buccal/ vaginal

• Analgesics (Ibuprofen) ; • Antiemetic; 

• Offer contraception

DAY 15 Confirm and ensure completion of 

abortion; • Offer contraception, if not 

already done so

http://www.nrhmtn.gov.in/modules/MMA_Han

dbook.pdf
REF:

http://www.nrhmtn.gov.in/modules/MMA_Handbook.pdf


NOT COMMONLY USED. NO NEED TO KNOW 

DOSAGE 



























The standard method in 

todays practice





No more practiced










